
STATE OF MAINE 


DEPARTMENT OF ENVIRONMENTAL PROTECTION 


PAUL R. LEPAGE PAUL MERCER 

GOVERNOR COMMISSIONER 

March 1, 2016 

Ms. Annaleis Hafford 
Olver Associates Inc. 
P.O. Box 679 

Winterport, ME. 04496 

e-mail: annaleis@olverassociatesinc.com 


RE: 	 Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0100323 

Maine Waste Discharge License (WDL) #W002674-6C-J-R 

Final Permit 

Dear Ms. Hafford: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department ofEnvironmental Protection. Please read this permit/license renewal and its 
attached conditions carefully. You must follow the conditions in the order to satisfy the requirements of 
[...]
Toxic pollutant also includes those substances or combination of substances, including disease causing 
agents, which after discharge or upon exposure, ingestion, inhalation or assimilation into any organism, 
including humans either directly through the environment or indirectly through ingestion through food 
chains, will, on the basis of information available to the board either alone or in combination with other 
substances already in the receiving waters or the discharge, cause death, disease, abnormalities, cancer, 
genetic mutations, physiological malfunctions, including malfunctions in reproduction, or physical 
deformations in such organism or their offspring. 

Wetlands means those areas that are inundated or saturated by surface or ground water at a frequency and 
duration sufficient to support, and that under normal circumstances do support, a prevalence ofvegetation 
typically adapted for life in saturated soil conditions. Wetlands generally include swamps, marshes, bogs, 
and similar areas. 

Whole effluent toxicity means the aggregate toxic effect of an effluent measured directly by a toxicity 
test. 

Revised July 1, 2002 Page 12 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

AND 


WASTE DISCHARGE LICENSE 


FACT SHEET 

January 26, 2016 

MEPDES PERMIT: ME0100323 
WASTE DISCHARGE LICENSE: W002674-6C-F-R 

NAME AND ADDRESS OF APPLICANT: 

TOWN OF MACHIAS 
Water Pollution Control Facility 

P.O.Box418 
Machias, ME. 04654 

COUNTY: Washington 

NAME AND ADDRESS WHERE DISCHARGE OCCURS: 

TOWN OF MACHIAS WATER POLLUTION CONTROL FACILITY 

33 Kilton Lane 


Machias, ME. 04654 


AND 


COMBINED SEWER OVERFLOW (CSO) OUTFALLS: 


Outfall# Location Receiving Water & Class 

002 Siphon Chamber South Side Machias River Machias River, SB 
003 Adjacent to Plant via Outfall #OOIA Machias River, SB 

RECEIVING WATER/ CLASSIFICATION: MACHIAS RIVER/CLASS SB 

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: 

Christina Therrien, Town Manager Annaleis Hafford, Contract Operator 
(207) 255-6621 (207) 223-2232 
e-mail: machiastownmanager@gmail.com e-mail: annaleis@olverassociatesinc.com 

mailto:annaleis@olverassociatesinc.com
mailto:machiastownmanager@gmail.com


ME0100323 FACT SHEET Page 2 of25 
W002674-6C-I-R 

1. 	 APPLICATION SUMMARY 

a. 	 Application - The Town of Machias (Town/permittee) has submitted a timely and complete 
application to the Department for the renewal of Maine Waste Discharge License 
(WDL)/Maine Pollutant Discharge Elimination System (MEPDES) permit 
#W002674-6C-F-R I MEOI00323 (permit hereinafter), which was issued by the Department 
on January 5, 2011, for a five year term. The permit authorized the monthly average 
discharge of up to 0.90 million gallons per day (MGD) of secondary treated sanitary 
wastewater from a publicly owned treatment works (POTW) as well as the discharge of an 
unspecified quantity of excess combined sanitary and storm water during wet weather events 
from two (2) combined sewer overflow (CSO) outfalls to the Machias River, Class SB, in 
Machias, Maine. A map showing the location of the treatment facility is included as Fact 
Sheet Attachment A. 

The 1/5/11 permit was subsequently modified on January 26, 2011, to incorporate Special 
Conditions regarding compliance with the 2010 Clean Water Act State Revolving Fund 
(CWSRF) requirements (Asset Management Principal Forgiveness). The permit was 
modified again on January 19, 2012, to modify dates in Special Condition P, Asset r

Management Program (AMP), Special Condition Q, Repair and Replacement Reserve 
Account and Special Condition R, Wastewater Facility Energy Audit based on a revised 
schedule of events by the permittee. 

b. 	 Source Description and Waste Water Treatment - The Town of Machias owns and operates a 
sewerage collection system and wastewater treatment plant to service the Town. The sewer 
system is a complex, eight-mile network which collects raw wastewater throughout the Town's 
800-acre sewered area to serve about 650 users, which are a mixture ofresidential and 
commercial customers. The plant was originally constructed in 1972, off of Route I, with the 
outfall discharging into the Machias River. At the same time the plant was built, interceptor 
sewers were constructed to collect wastewater from old sewer lines already present and to route 
the flow to the treatment plant. 

The current wastewater treatment plant was upgraded between 2010 and 2011 to a sustained 
design capacity of0.90 MGD average daily flow. For brief periods, the plant is designed to 
accept peak hourly flows ofup to 3.25 MGD. The plant also has a design capacity to treat up to 
2000 lbs/day of organic pollutant loading. Wet weather peak flows in the sewerage collection 
system periodically exceed the 3.25 MGD design capacity of the treatment plant. When this 
occurs, the plant's operations staff allows as much water as can physically enter the plant to flow 
into the facility. The maximum hydraulic flow that can enter the plant is now about 3.25 MOD. 
When this flow level is reached, peak flows begin to back up in the interceptor sewer system and 
surcharge the manholes. These hydraulic overloading conditions are associated with wet weather 
precipitation events and are the result of excess stormwater entering the sewer system. Because 
peak flows in the sewer system under surcharged conditions can create instantaneous flow peaks 
above the plant's design capacity, two relief points were added to the sewer system in 1973 to 
allow excess flows to be bypassed. These relief points, referred to as combined sewer overflows 
(CSO), continue to discharge raw sewage to the Machias River during peak wet weather events. 
One CSO is located at the treatment plant outfall 00 I and another on the south side of the 
Machias River offElm Street. 



ME0100323 FACT SHEET Page 3 of25 
W002674-6C-I-R 

1. APPLICATION SUMMARY (cont'd) 

The Town is a CSO community with two active CSO points in the sewerage system. Since a 
CSO Master Plan was issued in 2000, the Town has made major efforts to reduce excess flows in 
the system. This effo11 has resulted in a 30 percent decrease in average daily flows to the plant. 
Groundwater infiltration has been reduced by 85 percent and stormwater inflow has been reduced 
by 40 percent on an annual basis. The overall volume of lost CSO volume has been dramatically 
reduced. However, the wastewater treatment facility still experiences high peak flow loadings 
above the design capacity of the plant. The approach recommended in the December 2014 CSO 
Master Plan update was to continue to remove excess flows upstream in the sewer system, 
focusing on the Elm Street siphon area. 

Figure l shows a schematic presentation of the upgraded treatment plant's unit process. The 
entire plant is connected to the on-site emergency generator. All of the Town's wastewater 
enters the plant through a headworks area. The plant headworks includes an automated CSO 
bypass gate, high speed channel grinder, bypass bar rack, aerated grit chamber, grit removal 
pump and a cyclone classifier along with two influent pumps. If excess flow enters the facility, 
the flow overflows a weir into the CSO pump station. Two pumps are located in this station to 
transfer excess flows to the outfall siphon tank. The outfall siphon tank directs CSO flows to the 
plant's outfall 001. The CSO pump station has a daily maximum design flow of3.95 MGD and 
5.50 MOD peak flow rate. 

The plant's two influent pumps lift raw wastewater from a wet well downstream of the grinder 
channel and grit chamber. Influent is lifted up to the treatment process reactors on the facility's 
operations floor. These two pumps are individually sized to meet peak flows to the plant. Each 
pump's capacity is 2300 GPM@ 36 feet total dynamic head. 

Flow is pumped from the influent wet well to the aeration basins. The aeration tanks have a 
volume of 0.155 MOD each. The aeration system was upgraded in 2006 with new fine bubble 
diffused aeration and new blowers to meet pollutant loadings of2000 lbs/day of both 
Biochemical Oxygen Demand (BOD) and Total Suspended Solids (TSS). This system is 
adequate for foreseeable future flows to the plant. Following aeration, the wastewater flows 
through a splitter box to final clarification. 

There are three final clarifiers at the plant. Two are 32' 0 final clarifiers with a capacity of0.070 
MG each. These play an impottant role in the overall treatment process by allowing the 
microbes grown in the aeration basins to settle out of the water, leaving clean effiuent behind. 
These two clarifiers are undersized for peak flows and prone to solids washout. During the 
upgrade, a third 34' 0 clarifier was added to provide sufficient surface area in conjunction with 
the existing two clarifiers to treat peak flows. The settled sludge from all of these clarifiers is 
either returned to the process as .activated sludge or pumped to a thickening tank. From the 
thickening tank, the sludge is transferred to the plant's digester. The digester has a capacity of 
approximately 0.165 million gallons. 



MEOIOO~f3 FAGJSH\".ET Fage4 of25 
W002674-6C-I-R 

1. 	 APPLICATION SUMMARY (cont'd) 

Effluent from the Machias treatment plant is disinfected with chlorine prior to discharge into the 
Machias River. This occurs in a new 38,000 gallon concrete chlorine contact chamber. Chlorine 
in the form of sodium hypochlorite bleach is used to disinfect the effluent. A C250 gallon 
dechlorination chamber is used to remove chlorine residual from the treated effluent. Sodium · 
bisulfite is added to chemically remove the remaining chlorine. A schematic of the wastewater 
treatment process is included as Fact Sheet Attachment B. 

The plant's effluent outfall was installed in 1972 along with the plant. To overcome the tide at 
peak flow conditions, an effluent siphon structure was constructed along with an 18" 0 HOPE 
outfall which connects to 001. 

Scum from the final clarifiers flows into a new 5,000 gallon scum tank. After decanting, scum 
can either be pumped to the headworks or to the digester. Digested waste sludge is either trucked 
off-site or to the airport for landspreading. 

The treatment plant collection system has two pump stations and one siphon. The siphon 
conveys flows from the south shore interceptor on Main Street. The Broadway pump station 
directs flows from outer Broadway to Broadway. The East Side pump station pumps flows from 
Main Street on the east side of the bridge to Kilton Lane. 

2. 	 PERMIT SUMMARY 

a. 	 Terms & Conditions - This permit is carrying forward the terms and conditions of the 

January 5, 2011, permit except that this permit is; 


1. 	 Eliminating the limitations and monitoring requirements associated with Tier I (limited 
via 0.37 MGD) as the facility has completed a facility upgrade with a new dry weather 
design capacity of0.90 MGD. 

2. 	 Establishing a daily maximum water quality based limit for total copper as a statistical 
evaluation of the most recent 60 months of chemical data indicates the discharge has a 
reasonable potential to exceed the acute ambient water quality criteria (A WQC) for total 
copper. 

3. 	 Eliminating the limitations and reporting requirement for biochemical oxygen demand 
(BOD) and total suspended solids (TSS) when the influent flow to the treatment facility is 
greater than 1.25 MGD as there is no legal justification for establishing said limits or 
reporting requirements. 

http:FAGJSH\".ET


ME0100323 FACT SHEET Page 5 of25 
W002674-6C-I-R 

2. 	 PERMIT SUMMARY (cont'd) 

b. 	 Facility History: This section provides a summary of significant licensing/permitting actions 
and milestones that have been completed for the permittee. 

April 27, 2000- The USEPA issued NPDES permit #ME0100323 to the permittee for the 
monthly average discharge of up to 0.37 MOD of secondary treated sanitary wastewater and 
an unspecified quantity of untreated combined sanitary and storm water via two combined 
sewer overflow (CSO) points to the Machias River in Machias. The 4/27/00 permit 
superseded previous NPDES permits issued on June 3, 1993, December 30, 1987, and 
January 7, 1983. 

May 22, 2000-The Department issued WDL #W002674-5L-B-R to the permittee for the 
monthly average discharge of up to 0.37 MOD of secondary treated sanitary wastewater and 
an unspecified quantity of untreated combined sanitary and storm water via two combined 
sewer overflow (CSO) points to the Machias River in Machias. The 5/22/00 WDL 
superseded WDL #W002674-59-A-R issued on June 22, 1988 and WDL #2674 issued on 
June 22, 1983. The 5/22/00 WDL expired on May 22, 2005. 

October 2000-A Master Plan document prepared by Olver Associates, Inc. and entitled, 
"Sewer System Master Plan For CSO Abatement and Treatment Plant Expansion, Town of 
Machias, Maine" was submitted to the Department and the USEPA for review and approval. 
The Master Plan assessed a full range of abatement alternatives, taking into consideration 
technical, environmental, and economic factors, and provided for on-going compliance 
monitoring to be done during implementation of recommended abatement measures. 

August I I, 2000 - Pursuant to Maine law, 38 M.R.S.A. §420 and §413 and Interim Effluent 
Limitations and Controls for the Discharge 0/1\fercury, 06-096 CMR 519, the Department 
issued a Notice ofInterim Limits for the Discharge ofMercury to the permittee thereby 
administratively modifying WDL #W002674-5L-B-R by establishing interim monthly 
average and daily maximum effluent concentration limits of 19.3 parts per trillion (ppt) and 
29.0 ppt, respectively, and a minimum monitoring frequency requirement of4 tests per year 
for mercury. 

November I 2, 2002 - The permittee submitted a revised CSO schedule. 

April 24, 2003 - The Department issued a Notice of Violation (NOV) to the permittee for 
violations of BOD, TSS, settleable solids, TRC, and fecal coliform effluent limits established 
in WDL #W002674-5L-B-R and other conditions applicable to the WDL. The Town 
responded to the NOV in a letter dated May 12, 2003. 

December I 8, 2003 - The CSO Master Plan and Schedule were approved by the Department. 



MEOI00323 FACT SHEET Page 6 of25 
W002674-6C-I-R 

2. PERMIT SUMMARY (cont'd) 

July 20, 2004 - The Department requested the permittee submit a toxicity reduction 
evaluation (TRE) plan to the Department, for review and approval, by September 1, 2004 to 
address continuing exceedences of the effluent copper limits established in WDL #W002674­
5L-B-R. The permittee's consulting engineer, Olver Associates, Inc., responded to the 
Depmtment's 7/20/04 request by requesting an extension on the TRE submission date to 
October 31, 2004. The Department did not grant a submission extension. 

September 22, 2004 - The Department issued a letter to the permittee in which the facility 
inspector requested that the permittee immediately increase the fecal coliform bacteria 
sampling frequency from once per week to three times per week based on mechanical 
problems associated with the disinfection chemical feed pumps. 

November 8, 2004 - Olver Associates, Inc. submitted a letter including a TRE to the 
Department, for review and approval, to identify and propose mitigation of sources of copper 
in the final effluent. The TRE identified leaching of copper from the drinking water 
distribution system as the primary source of elevated copper in the wastewater. The 
distribution system is owned and operated by Machias Water Company, a private company 
with no municipal affiliation. Olver Associates, Inc. identified that the concentration of 
copper in the raw ground water source wells (JO ppb, parts per billion) used by Machias 
Water Company does not exceed the human health-based standard of 1.3 ppm (parts per 
million); consequently, Machias Water Company is not obligated to treat potable water for 
copper reduction/removal. The permittee proposes to negotiate copper effluent limits with 
the Department based on proposed changes to the ambient water quality criteria (A WQC) for 